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-AF : Inme riski: OAK
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-MI : Anlik . Miyokard nekrozu: PPKG - Litik - UFH - DAPT
Sonradan : Rekurran olay / stent trombozu riski: DAPT

-Kanama Riski: OAK + SAPT-DAPT kaynakli
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# Clinical Topics

Management of STEMI in Patients on NOACs and Undergoing
Primary PCl
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AF patient on NOAC
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Stop NOAL: last dose 224h before intervention

|

Conslder alternatives (as in all with
need for chronic OAC):

= Bypass surgery
(- 5ole balloon angioplasty)

|

Periprocedural anticoagulation
per local practice:
- Bivalirudin {preferred), or
= UFH [per ACT/aPTT)
= Avoid libfllla inhibitors

|

Stent type:
Prefer new-generation DES
[or BMS)

On admission:

- Stop NOAL

- Load with ASA (150-200 mg) + P2Y12 inhibitor (unless frail with high bleeding risk)
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Primary PCl, preferred

= Radial access
= Prefer new-

generation DES
- Additional UFH,
LiAWH, bivalinudin
{regardiess of last

MOAC)
= Avald g,/ a inhi-
bitors unless bail-out

= Only if no residual
NOAC effect
{based on last intake
and/or coagulation
test)
= Mo UFH or
encxaparin until no
residual NOAC effect

Mon-urgent

= Delay FLI
= Start fondaparinux
{preferred) or LMWH
212h after last NOAC
- Aviold upstream
bisvaliruedin, UFH, or
Hbs ks inhibitors

v
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Urgent

= Guide
antithrombatic
Management on
residual NOAC effect
{last intake; Crll;
coagulation test),
although no
prospective data

- Consider dabigatran 110 mg BID for patients on 150 mg BID

- When considering apixaban 2.5 mg BID, rivaroxaban 15 mg OD or edoxaban 30 mg OD : no data on stroke prevention if no normal dose reduction criterion (mainky Crcl)

After discontinuation of parenteral anticoagulation: restart same NDAC, in combination with single or dual antiplatelets (see Figure 7)

v

PPl should be considered

Discharge with prespecified step-down plan (see Figure 7)

EHRA 2015 NOAK Kilavuzu




—’® BASVURU ANI TEDAVISI
-NOAK STOP.

-ASA (150-300 mg) ve Clopidogrel yukle
-Ticagrelor, prasugrel ??

I I
Nb AK Basvuru
dozu
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BASVURU ANI TEDAViISI
- ASA: 150 mg
- Klopidogrel: 300-600 mg
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—>@ Reperfuzyon tedavisi

- Primer PKG
- Fibrinolitik tedavi ??

- Tercihen Radyal
- Femoral ? Vaskuler kapama cihazlari

RIVAL: Lancet. 2011;37711409-20.
MATRIX: Lancet. 2015;38512465-76.
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ARRHYTHMIAS AND ELECTROPHYSIOLOGY

SESSION TITLE: SAFETY AND EFFICACY FOR ABLATION OF ATRIAL FIBRILLATION

Abstract 13431: Safety And Efficacy of Angioseal Deployment in
6N @il Bommon Femoral Artery Access During

1 | Electrophysiological Procedures Performed With Uninterrupted
: - UFH &@%@d@ﬁ:ﬁ@ ACT:250-300)
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Circulation. 2016;134:A13431
Stent

- ZES,

- Yeni kusak DES

EES



BASVURU ANI TEDAVISI

- ASA: 150 mg
@ - Klopidogrel: 300-600 mg

Riva20, Apix5 ?7?
ESC 2016 AF Kilavuzu

Thromb Haemost 2016;115:685.
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4 Saat dakikalar : - PPI
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[ AF patient in need of OAC after an ACS )

-

Bleeding risk low
compared to risk for ACS
or stent thrombosis

.

therapy in selected patients.

Dual therapy with any oral anticoagulant plus clopidogrel 75 mg/day may be considered as an alternative to initial triple

3 months —

6 months —

al therapy with OAC and an antiplatelet agent (aspirin or clopidogrel) may be considered in patients at high risk of coronary events.

B oAC B Aspirin 75-100 mg daily [l Clopidogrel 75 mg daily

ESC 2016 AF Kilavuzu



Ozetle

Bugun i¢in; NOAK kullanan AF |i Hastada STEMI varsa
- llk anda ASA + P2Y12 yiiklemesi
- Tercihen radyal yolla PPKG
- PPKG sirasinda 50-70 U/kg UFH
- Yeni kusak EES, ZES
- Sonraki donemde iskemi ve kanama risklerini degerlendirip;
-1-6 ay arasi 3 IU tedavi [En dusuk etkisi kanith NOAK
dozu]
-Cok yliksek risk: 3 It tedavi verilmeyebilir.
-12 aya kadar 2 li tedavi (NOAK+Clopi)
-12 ay sonrasi sadece NOAK

- Yakin zamanda sonuclanacak calismalarla daha net
oneriler beklenebilir.
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